
 

 

REQUEST FOR PROPOSALS 
QUALIFICATIONS BASED SELECTION 

 
 

Professional Engineering Services  
for 

PROJECT 2024-02 
WWTP HEADWORKS UPGRADE 

 
 
 

PROJECT NO: 2024-02 
PROJECT TYPE: Professional Engineering Services 

PROPOSALS DUE:   July 30, 2024, not later than 2:00 PM PST 
SUBMIT PROPOSALS TO: City of Ashland Public Works - 

Engineering, at 51 Winburn Way, 
Ashland OR  97520.   
or by mail to:   
20 E. Main Street, Ashland, OR 97520 

CITY PROJECT MANAGER: Chance Metcalf, PMP 
PROJECT DURATION: Phase 1: 3-6 Months 

Phase 2: 3-6 Months 
Phase 3: 6-12 Months 
Phase 4: 12-18 Months 

 
  

 
 

 
 
 
 
 

PUBLIC WORKS ENGINEERING 
20 E. MAIN STREET 
ASHLAND OR 97520 

541-488-5587 
[...]
7.11 PROPOSAL MODIFICATION ................................................................................................................................ 18 
7.12 PROPOSAL WITHDRAWALS ................................................................................................................................ 18 
7.13 PROPRIETARY INFORMATION ............................................................................................................................. 18 
7.14 TERMS AND CONDITIONS .................................................................................................................................. 19 
7.15 PROPOSAL OPENING ........................................................................................................................................ 19 

 PROPOSAL FORM .............................................................................................................................. 20 

 CONTRACT FORM INCLUDING EXHIBIT B, EXHIBIT C ...................................................................... 22 

 FORM W-9 ..................................................................................................................................... 22 

 



3 
 

 
ADVERTISEMENT 

 CITY OF ASHLAND PUBLIC WORKS – REQUEST FOR PROPOSALS 
QUALIFICATIONS BASED SELECTION 

for 
 PROFESSIONAL ENGINEERING SERVICES  
 
The City of Ashland (City) is seeking Proposals for professional engineering services for Project 2024-02 WWTP 
HEADWORKS UPGRADE. The purpose of this project is to upgrade the City’s wastewater treatment plant 
headworks process.  This project includes validation of replacement recommendation in the recent Facilities 
Assessment, evaluate and propose alternatives with a preferred solution, design of a new or upgraded Headworks 
system, provide oversight during construction phase to ensure compliance with design, perform SCADA 
programming, testing of equipment and develop final O & M plan. The goal of this project is to upgrade the 
Headworks process to meet future demands while decreasing maintenance needs and operational costs. This 
project may be funded by the Oregon Department of Environmental Quality Clean Water State Revolving Fund.  
 
Project No. 2024-02 will include but is not specifically limited to the following primary work elements: 
 Phase 1:  Validate need, evaluate alternatives, and recommend preferred solution. 
 Phase 2:  Preliminary Engineering of preferred alternative. 
               Phase 3:  Final Engineering & Bidding Services. 
               Phase 4:  Construction Administration and Programming Services, System Testing and O & M Plan. 
 
Proposals must be physically received by  July 30, 2024, not later than 2:00 PM PST (main lobby clock), in the City 
of Ashland Public Works Engineering Office located at 51 Winburn Way, Ashland OR 97520, or by mail at 20 E. 
Main Street, Ashland, OR 97520.  Proposers mailing Proposals should allow normal delivery time to ensure the 
timely receipt of their Proposals.  Any Proposal received after the date and time set for receipt of Proposals will 
not be considered and will be returned to the proposer unopened.  For further information, contact the City’s 
Project Manager, Chance Metcalf, PMP at 541-488-5587 or by email at chance.metcalf@ashland.or.us.  Consultant 
selection is anticipated to result in the issuance of a contract for professional engineering services in a form 
substantially similar to the one provided in this RFP. 
 
Proposal documents may be downloaded from the OregonBuys eProcurement system.  Any addenda that may be 
issued relating to this RFP will be available from OregonBuys, and potential proposers are cautioned to 
continuously monitor the site for updates and addenda.    
 
All Proposals shall be submitted as set forth in Section 7 - Instructions to Proposers.  The City is not responsible for 
Proposals submitted in any manner, format, or to any delivery point other than as required by this RFP.  Proposals 
shall be limited to six (6) pages, including cover sheet, and must include the services of a Professional Engineer 
registered in Oregon. 
 
Consultant selection will be based upon weighed criteria as set forth in this Solicitation Document and will include 
criteria including, but not limited to:  similar project experiences, general experience, staffing availability, schedule 
and response time. 
 
The City of Ashland reserves the right to cancel this procurement or reject any and all Proposals in accordance with 
ORS 279B.100.   
 
 
       
Scott Fleury PE, Public Works Director 
 
First date of solicitation:  
RFP for Project #2024-02: June 26, 2024    

file://fs1/Depts/pub-wrks/eng/2024%20Project%20Year/2024-02%20WWTP%20Headworks%20Upgrade/1_Administration/1_Engineering_Pre%20Contract/Project%20RFP/chance.metcalf@ashland.or.us


4 
 

CITY OF ASHLAND 
 DEPARTMENT OF PUBLIC WORKS 
 REQUEST FOR PROPOSALS – QUALIFICATIONS BASED SELECTION 
 

PROJECT NO. 2024-02 
WWTP HEADWORKS UPGRADE 

 
 PROJECT OVERVIEW  

 
1.1 Objectives 
The City of Ashland (City) is seeking Proposals from professional engineering consultants for Project 2024-
02 WWTP HEADWORKS UPGRADE. The purpose of this project is to upgrade the City’s wastewater 
treatment plant Headworks process.  This project includes validation of replacement recommendation in 
the recent Facilities Assessment, evaluate and propose alternatives with a preferred solution, design of a 
new or upgraded Headworks system, provide oversight during construction phase to ensure compliance 
with design, perform SCADA programming, testing of equipment and develop final O & M plan. The goal of 
this project is to upgrade the Headworks process to meet future demands while decreasing maintenance 
needs and operational costs. This project may be funded by the Oregon Department of Environmental 
Quality Clean Water State Revolving Fund.  
 
Project No. 2024-02 will include but is not specifically limited to the following primary work elements: 
 Phase 1:  Validate need, evaluate alternatives, and recommend preferred solution. 
 Phase 2:  Preliminary Engineering of preferred alternative. 
               Phase 3:  Final Engineering & Bidding Services. 
               Phase 4:  Construction Administration and Programming Services, System Testing and O & M 
Plan. 
 
1.2 Background Information 
Wastewater System 
The City’s Wastewater Treatment Plant was designed for an average day dry-weather flow (ADWF) of 2.4 
MGD (2018 data) and average day wet weather flow (AWWF) of 2.3 MGD (2018 data) with a current 
population of 21,457 (2023 data).  Flows increase during wet weather months with peak flows in January of 
roughly 125% of average.  The wastewater treatment plant can sustain instantaneous peaks, typically 
corresponding to rain events, of more than 10 MGD. 
 
The City’s wastewater collection system service area is approximately 6.5 square miles with 7,514 
connections: 6,336 residential, 1,093 commercial, and 85 restaurant connections.  The collection system 
contains nearly 110 miles of gravity sewer pipelines, and seven pump stations.  The installation of the 
collection system dates to the early 1900s.  
 
Wastewater Treatment Plant Operation 
General Process Description 
The City of Ashland's wastewater treatment plant operates a secondary treatment system for five months 
(December 1-April 30), and a tertiary system for the remaining seven months (May 1- November 30).  The 
effluent now discharges into Bear Creek. Both the secondary and tertiary systems discharge an effluent 
that is within regulatory standards as established in the City’s National Pollutant Elimination Discharge 
System (NPDES) permit. 
  
 
 
 



5 
 

Secondary Treatment 
The City of Ashland's Wastewater Treatment Plant consists of grit removal and screening,  
biological nutrient removal (BNR) process in an oxidation ditch system to treat the wastewater along with 
secondary clarification, UV disinfection and post aeration.  Alum addition and a tertiary membrane 
filtration system operate from May 1st to November 30th to ensure strict phosphorous limits are met.  
 
The Carrousel Oxidation Ditches and secondary clarifiers are the major unit processes responsible for 
removing the carbonaceous biochemical oxygen demand (CBOD), total suspended solids (TSS) and 
nutrients from the wastewater. The Carrousel Oxidation Ditch process is a variation of the traditional 
oxidation ditch activated sludge process. The unique features of the Carrousel include the basin 
configuration and the device used to provide aeration and mixing. The Carrousel basins are typically deeper 
than standard oxidation ditches and turbine aerators are used instead of brush aerators.  
 
The anoxic basin on each Carrousel Oxidation Ditch consists of a 0.35-million-gallon concrete tank at the 
head end of each ditch. Each anoxic basin is equipped with a 15-hp submerged turbine mixer to keep the 
solids in suspension. Raw sewage mixed with RAS enters the anoxic basin at the southern end through the 
splitter box. Each oxidation ditch consists of a 1.41-million-gallon racetrack-shaped concrete basin. Each of 
the basins is equipped with two 100-hp surface aerators.  
 
Mixed liquor from the oxidation ditches flows in a common 30-inch diameter pipe to the mixed liquor (ML) 
splitter box where it is distributed to the three secondary clarifiers.   The secondary clarifiers perform 
several functions simultaneously: clarification; settling; thickening; and solids removal as part of the 
secondary treatment process. Sludge that accumulates on the bottom of the clarifier flows by gravity to the 
return activated sludge/waste activated sludge (RAS/WAS) Pump Station. Biomass not required in the 
secondary system is wasted through the WAS system. WAS is then dewatered, using centrifuges.  
Operators haul dewatered solids to the landfill. 
 
Tertiary Treatment 
The membrane microfiltration system is located downstream of the UV Disinfection process.  This tertiary 
treatment system is designed to provide a high-quality effluent for direct discharge to Ashland Creek.  The 
city operates the tertiary system seven months out of the year, from May 1st until November 30th to meet 
the Department of Environmental Quality (DEQ) phosphorus discharge limit of 1.6 lbs/day. The system has 
four membrane treatment trains immersed in open tanks which operate in parallel.  The feed water comes 
directly from the secondary clarifiers and enters the membrane tank inlet distribution channel.  Aluminum 
Sulfate (Alum) is introduced just upstream of the secondary clarifiers to precipitate the phosphorus.  The 
remaining water is moved through each membrane under a low differential pressure vacuum permeate 
pump.  Reject water from periodic back-pulsing of the membranes is pumped back through the secondary 
treatment process.      
 
Headworks (Project)  
The "headworks" of a wastewater treatment plant is the initial stage of the treatment process designed to 
reduce the level of pollutants in the incoming wastewater discharges. The headworks removes inorganics 
such as grit, plastics, rags, and other larger debris from the influent waste stream to protect and reduce 
wear on the main wastewater process equipment. Headworks equipment includes pumps, mechanical 
screens, screening compactors, grit removal systems and grit washing systems. Upgrades to the 
wastewater treatment plant in 1998 did not fully replace the headworks. 
 
The headworks layout has grit removal upstream of screening, resulting in the grit system handling the 
unscreened raw sewage flow without the benefit of rag and debris removal. This reduces the efficiency of 
the grit system and requires the Operators to manually remove the rags.  The grit system components are 
difficult to procure for replacement as many have become obsolete and overall, the grit mechanism is 



6 
 

nearing the end expected useful life. The bar screen is in Fair condition and its main drive components are 
being worn down. The compactor auger is leaking onto the ground and is not cold weather rated.  
 
A new grit removal facility is recommended downstream of the existing headworks to eliminate operational 
challenges related to ragging and due to the age of the existing grit system. The new grit facility would 
include flow splitting to three oxidation ditches, two existing, and one planned future ditch. In addition, 
based on the condition of the existing headworks screening system, we further recommend the 
replacement of the influent screen, washer compactor and associated equipment.  
 
Since we recommend installing a new grit removal system downstream of the existing screen, replacing the 
screen at this some time is a cost-effective approach. Additionally, the condition assessment identified 
several major screen components that needed repair/refurbishment, so a significant refurbishment 
investment would be required even if the entire screen were not replaced. 
 
The new headworks grit removal system, recommended above, would include adjustable weir gates to split 
flow to existing and future oxidation ditches. This would alleviate the poor hydraulic split observed in the 
existing flow split box during peak flows.  
 
 
1.3 Reference Documents 

• 2019 WWTP Facilities Assessment with current flow and loads, and hydraulic modeling          
(Jacobs – August 2019).   

• 2014 Wastewater facilities Plan (Keller Associates – May 2014). 
• 2003 Wastewater Treatment plant as built drawings (RE- Carollo Engineers). 
• Wastewater Treatment Plant O & M Plan (Carollo Engineers – 2003). 

Documents available to proposers upon request 
 
 

 SCHEDULE  
 
The schedule of events listed below represents City’s estimated schedule for this request for proposal.  This 
schedule is SUBECT TO CHANGE and will be adjusted as required. 
 

 EVENT DAILY COUNT (CALENDAR DAYS) DATE 
1. Request for Proposal Released 0 6/26/2024 
2. Last Date for Request for changes/Protest 

for Specifications/Questions 

11 days prior to Proposal Closing  7/19/2024 

3. Last Date for City to Post Addenda 4 days prior to Proposal Closing 7/26/2024 
4. Closing Date (last day to submit Proposals) ~30 days after Proposal Release 7/30/2024 
5. Responses Evaluated ~15 days after Closing Date 8/14/2024 
6. Interviews Held (if necessary) ~23 days after Closing Date 8/22/2024 
7. Intent to Award Announced  ~30 days after Closing Date 8/29/2024 
8. Contract Negotiations / Award ~41 days after Closing Date 9/8/2024 
9. Expected Project Completion (all phases) 42 months after Contract Award 3/8/2028 

 



7 
 

 SCOPE OF SERVICES  
 

3.1 General Requirements 
• Personnel, Materials, & Equipment: The Consultant shall provide qualified and competent personnel 

and shall furnish all supplies, equipment, tools and incidentals required to accomplish the work.  All 
materials and supplies shall be of good quality and suitable for the assigned work.   

  

• Safety Equipment:  The Consultant shall provide and use all safety equipment including, and not limited 
to hard hats, safety vests and clothing required by State, Federal regulations and Department policies 
and procedures for all field work.  All personnel conducting analysis in a confined space must have 
confined space training. 

 

• Professional Responsibilities:  The Consultant shall perform the work using the standards of care, skill 
and diligence normally provided by a professional in the performance of such services in respect to 
similar work and shall comply will all applicable codes and standards.   

 

• Project Management:  The Consultant and the City staff will meet as required during project duration.  
The objectives of the meeting will include reviewing the scope, budget, schedule and deliverables. The 
Consultant will organize and manage the consultant project team and coordinate with city project 
manager and City staff.  Project Management will also include coordination with Oregon Department of 